

TEST RESULTS FORM



TEST GROUP LG16 - LG-16 LINGERIE
MO ITEM FC V406/7-55-39278
DESCRIPTION KNIT - TRUE WHITE
SHADE 4
LOT TYPE Y

WIP ROLL 0016733800
MFG ORDER 0016733800

TEST CODE	DESCRIPTION	INSTRUCTIONS/NOTES	LOWER LIMIT	UPPER LIMIT	TARGET VALUE	RESULT 1	TESTED BY	PASS / FAIL
BURST	ASTMD3787		25	0	0	102.32	MF	PASS
CPI_PPI	ASTM D3775	REPORT	35	39	37	39	MF	PASS
DE		QUALITY ASSURANCE				2.39	MF	PASS
FABRIC WT	ASTM D1776		2.03	2.23	2.13	2.09	MF	PASS
PH	AATCC 81		5.5	7.5	0	5.76	MF	PASS
SHRINK LENGTH	AATCC 135	WASH - 1 MW @ 105 F/TD - MUST BE LESS THAN 5%	0	5	0	4.33	MF	PASS
SHRINK WIDTH	AATCC 135	WASH - 1 MW @ 105 F/TD - MUST BE LESS THAN 5%	0	5	0	3.88	MF	PASS
WASH SHADE	AATCC135	MODIFIED	3			4.5	MF	PASS
WASH STAIN	AATCC135	MODIFIED	3			0	N/A	
WPI_EPI	ASTM D3775	REPORT	41	45	43	43	MF	PASS